
US007790034B2 

(12) United States Patent (10) Patent No.: US 7,790,034 B2 
Peeters et al. (45) Date of Patent: Sep. 7, 2010 

(54) APPARATUS AND METHOD FOR TREATING (58) Field of Classification Search ................. 210/603, 
FGD BLOWDOWN OR SIMILAR LIQUIDS 210/605, 610, 615–617, 630, 631, 150, 911, 

210/914; 435/262, 262.5 
(75) Inventors: Jeffrey Gerard Peeters, Toronto (CA); See application file for complete search history. 

william A. Bonkoski, Wilmington, DE (56) References Cited 
(US); Pierre Lucien Cote, Dundas 
(CA); Hidayat Husain, Oakville (CA); |U.S. PATENT DOCUMENTS 
Timothy Michael Pickett, Salt Lake 3,617,540 A 11/1971 Bishop et al. 
City, UT (US) (Continued) 

(73) Assignee: Zenon Technology Partnership, FOREIGN PATENT DOCUMENTS 
Wilmington, DE (US) CA 2477.333 2/2006 

(*) Notice: Subject to any disclaimer, the term of this (Continued) 
patent is extended or adjusted under 35 OTHER PUBLICATIONS 
U.S.C. 154(b) by 167 days. Reinsel et al., “Anoxic Biotreatment Cell (ABC) for Removal of 

Nitrate and Selenium from Mining Effluent Waters”, pp. 99-104 
(21) Appl. No.: 11/996,384 (1999).” 

- (Continued) 

(22) PCT Filed: Jul. 24, 2006 Primary Examiner–Fred Prince 
- (74) Attorney, Agent, or Firm—Bereskin & Parr 

(86) PCT No.: PCT/CA2006/001220 LLP/S.E.N.C.R.L., s.r.l. 

§ 371 (c)(1), (57) ABSTRACT 
(2), (4) Date: Jan. 22, 2008 A process has steps of one or more of aerobic treatment to 

remove COD and nitrify a waste stream, anoxic treatment to 
(87) PCT Pub. No.: WO2007/012181 denitrify a waste stream, anoxic treatment to remove sele 

nium and anaerobic treatment to remove heavy metals and 
PCT Pub. Date: Feb. 1, 2007 sulphur. The process may be used to treat, for example, FGD 

65 Prior Publication Dat blow down water. The process may further include one or 
(65) I’IOI Pulp IIcal IOIn LJala more of (a) membrane separation of the waste stream 

|US 2008/0257.820 A1 Oct. 23, 2008 upstream of the anoxic digestion to remove selenium, (b) 
- - - dilution upstream of the biological treatment step, (c) physi 

Related U.S. Application Data cal/chemical pretreatment upstream of the biological pro 
(60) Provisional application No. 60/701,996, filed on Jul cesses or dilution step to remove TSS and soften the waste 

- - ºv : v . . . . ~~ - stream, or (d) ammonia stripping upstream of the biological 
25, 2005, provisional application No. 60/736,859, - - - - 
filed on Nov. 16, 2005 treatment steps or dilutions step. These processes may be 
ed on Nov. 10, - provided in a variety of suspended growth or fixed film reac 

(30) Foreign Application Priority Data tors, for example a membrane bioreactor or a fixed film reac 
tor having a GAC bed. Processes for biological treatment of 

Aug. 26, 2005 (CA) .................................... 2517322 inorganic compounds in a fixed medium reactor is described 
including steps of one or more of maintaining desired ORP 

(51) Int. Cl. levels, optionally by controlling nutrient addition, and remov 
C02F 3/30 (2006.01) ing solids or gas bubbles from the medium bed. 

(52) U.S. Cl. ....................... 210/615; 210/617; 210/630; 
210/631; 210/150: 210/914 15 Claims, 9 Drawing Sheets 

inilution Water 

Dllution Water Pump 
FGD chloride 15 purge : 12 : 
Q=250 gpm : - : 

i? 
Equalization : 

Tank : 

Optional Coagulant 

------- ww-26.jpgall; 

Forward Flush 
Storage Tank 

Dewatered 
Sludge 

  

  

  

  

  

Page 1 of 19 FWS1001



US 7,790,034 B2 
Page 2 

|U.S. PATENT DOCUMENTS 

3,957,632 A. 5/1976 Knopp et al. 
4,490,258 A 12/1984 Heijnen et al. 
4,664,804 A 5/1987 Morper et al. 
4,725,357 A * 2/1988 Downing et al. ............ 210/611 
4,839,052 A 6/1989 Maree 
5,185,080 A 2/1993 Boyle 
5,192,441 A 3/1993 Sibony et al. 
5,228,997 A 7/1993 Martin et al. 
5,271,831 A 12/1993 Oremland 
5,556,536 A 9/1996 Turk 
5,651,892 A 7/1997 Pollock 
5,653,883 A * 8/1997 Newman et al. ............ 210/617 
5,660,730 A 8/1997 Lucchese et al. 
5,733,456 A * 3/1998 Okey et al. .................. 210/605 
5,895,576 A. 4/1999 Yamasaki et al. 
5,976,376 A. 11/1999 Ogushi et al. 
6,183,644 B1 2/2001 Adams et al. 
6,207,047 B1 3/2001 Gothreaux 
6,444,126 B1* 9/2002 Gates et al. ................. 210/612 
6,692,642 B2 2/2004 Josse et al. 
6,811,702 B2 11/2004 Vestraete et al. 
6,894,203 B2 * 5/2005 Murasawa et al. .......... 588/319 
6,896,805 B2 5/2005 Austin 
6,998,048 B1* 2/2006 Dobie et al. ................ 210/605 
7,025,885 B2 4/2006 Cote et al. 

2005/0023202 A1 
2005/0133443 A1 
2006/0272198 A1 

FOREIGN PATENT DOCUMENTS 

2/2005 Horng et al. 
6/2005 Applegate et al. 
12/2006 Yoon et al. 

CA 2517322 1/2007 
CA 2615945 2/2007 
EP 0692458 A1 1/1996 
EP 0769.479 A1 4/1997 
EP 0773 192 A1 5/1997 
EP 1270513 A1 1/2003 
JP 8323391 12/1996 
JP 105789 1/1998 
JP 2001624.86 3/2001 
WO 8700 161 A1 1/1987 
WO 200407 1973 A1 8/2004 
WO 2005016826 A2 2/2005 
WO 2007012.181 A1 2/2007 

OTHER PUBLICATIONS 

Kurita Water Ind Ltd, English Language Abstract of JP 
8323391, Dec. 1996. 
Electric Power Dev Co et al., English Language Abstract of JP 
2001062486, Mar. 2001. 
Zenon Technology Partnership, European Search Report of 
EO 1910234 dated Jul. 9, 2008. 

Applied Biosciences Corporation, Biological Treatment of 
FGD Wastewaters, presented Jan. 27, 2005, Raleigh, N.C., 
U.S.A. 
Sonstegard et al., “ABMet Biological Selenium Removal 
from FGD Wastewater”, Industrial Water Conference, 
Orlando, Florida, Oct. 2005. 
Twidwell, et al., “Technologies and Potential Technologies 
for Removing Selenium from Process and Mine Wastewater”, 
Undated, Butte, Montana, U.S.A. 
Scheurman, “Selenium Reduction Issues in a Coal Fired 
Power Plant”, Industrial Water Conference, Orlando, Florida, 
Oct. 2005. 
Oremland, “Selenate Reduction to Elemental Selenium by 
Anaerobic Bacteria in Sediments and Culture: Biogeochemi 
cal Significance of a Novel, Sulfate-Independent Respira 
tion”, Applied and Environmental Microbiology, Sep. 1989, 
vol. 55, No. 9, pp. 2333-2343. 
Stolz, et al., “Microbial transformation of elements: the case 
of arsenic and selenium”, Int. Microbial (2002) 5, pp. 201 
207. 
Oremland et al., “In Situ Bacterial Selenate Reduction in the 
Agricultural Drainage Systems of Western Nevada”, Applied 
and Environmental Microbiology, Feb. 1991, vol. 57, No. 2, 
pp. 615-617. 
Haztech News, “Biological Process Proved Most Consistent 
in Demonstration for Removing Se from Water”, The News 
letter of Hazardous Waste Treatment Technology, vol. 16, 
2001. 
Wahlquist et al., “Effective Biological Water Treatment 
Through Biological Process Control”, Tailings and Mine 
Waste Conference, Vail Co., 2003. 
Adams et al., “Microbial and Cell-Free Selenium Bioreduc 
tion in Mining Waters”, Ch. 24 of Frankenberger et al., Envi 
ronmental Chemistry of Selenium, Marcel Dekker, Inc., 
1998, pp. 479–499. 
Lovley, “Dissimilatroy Metal Reduction”, Annu. Rev. 
Microbiol. 1993, 47, pp. 263-290. 
Adams et al., “Biotechnologies for Metal and Toxic Inorganic 
Removal from Mining Process and Waste Solutions”, Randol 
Gold Forum 1996, pp. 143-146. 
Adams et al., “Bioreduction of Selenate and Selenite”, from 
A.E. Torma et al., Biohydrometallurgical Technologies, The 
Minerals, Metals and Materials Society, 1993, pp. 755-771. 
MSE Technology Applications, Inc. et al., “Selenium Treat 
ment/Removal Alternatives Demonstration Project”, Mine 
Waste Technology Program, Activity III, Project 20, Jun. 
2001, Bute, MT, U.S.A. 

* cited by examiner 

Page 2 of 19 FWS1001



U.S. Patent Sep. 7, 2010 Sheet 1 of 9 US 7,790,034 B2 

s 

Page 3 of 19 FWS1001



Page 4 of 19 FWS1001



US 7,790,034 B2 Sheet 3 of 9 Sep. 7, 2010 U.S. Patent 

Xue L ?ueuquuÐIN 

8], 

  

Page 5 of 19 FWS1001



US 7,790,034 B2 Sheet 4 of 9 Sep. 7, 2010 U.S. Patent 

109 
110 

h5 

h4 

h3 

h2 

h1 
o 

O 

C. Q 

Q O 

O 

O 
STNTS 

FIG. 4 

  

Page 6 of 19 FWS1001



U.S. Patent Sep. 7, 2010 Sheet 5 of 9 US 7,790,034 B2 

/ 

AES 
NYN 

7– 
3/3 

* 

7– 

ZZ | | (D 

uoljonpex, Jueulue]uoo go affe]ueoued 